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QLLALITY CONTROL LAE.

—'.‘NF—
DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBLS
Test Stundard BS 1831 - Part 116:1983AMD 6097:1989, 67201931

[Consuitant Namne ! BAMPLING METHO BS 1381
[Cuastomer o1 A A Cement Conteat/Ty 35§ KG-0OPC
Project Name Ll el STRUCTURE TYP. _ rifivied da ikt
{DATE OF CASTING 1-Sep-2123 SPECIFIED STRENL, 250 Reo’ |
Eum%uamg‘v m il iy
SLUMF 16 Cra Siatian ARF510 ta I8E+540
ARGET SLUMF 1t Cm_ [TYPEOF CURING Sabinwaier |
Ageol | Average | Welght { |Density | Fuifure Comp. | Averagr
Fo. OF cobd Date of Test] Test | Mimenslon { | Load { | Strength
{Days) | (m} L g | pmy | KN | Kgom® em’
1 150 BG4z | 158 556 251
2 3-Sep-13 7 150 By | 241 5610 254 251
3 : 150 [TLE 7.40 S48 248

Tesled By :
Abd-Elrahman
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GMALITY COMTROL LAR.

DETERMINATION O COMPRESSIVE STRENGTH OF COMCRETE CUIELS
Test Standard BS 1881 - Parl 114:1983AMD 6097:1969, 6720:1991

Eonsufiant Name 0 [SAMPLING METHO! BS 1851
[Customer b8t Cement Conteat/Typ 350 KG-OFC
Project Name g peall SN STRUCTURE TYPE  piileliph Jape U b
[RATE DF CASTING 1-Sep-2023 {ECIILD STRENGTE 250 Kgem?
FOURER n’ i ool AR,
ELUMEP 16 _Cm Sintlew ABR+520 to IBA+544
TARGET SLIMP 16 Cm_ frves or curmig Sub ix water _I
|J|h Apenf | Avcrape Comp. Averuge
fe. OrcubdDate of Tes] Test  Dimension Strengih
{h:ﬁ ] ] {mmd L a !.El:ml
1 150 289 ]
3 19-5ep-13 18 120 i 209
3 150 234

femarks 1 Specified Loeding Rete Rengs w 4, 5KN/S o 9.0 kWS or (S 8LNE]

Tested By : i-;-, hﬂﬂﬁmgggy I Co Fﬁ@%:
Abd-Elrahman .~ Mahitoud .
g b Hﬂ?ﬂ (;3(:‘__
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BUALITY CONTROL LAB.

DL ERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE 1[BES
Test Stapdard TS 1831 - Pare 116:1983AMEB 60571988, 67206:10M

Cansultagt Name = SAMPLIDGG METOO BS 1881
[Customer ' Ty i 5 CementContentTy, 350 KG-OFCH
I_I"Ejun Nate ] ik JHEH STRUCTURE TYP /o i e |
DATS, (OF CASTING 3-Scy-2023 [SPECTFED 5TRESG 250 Kgicm' |
[FoURED QUANTITY ' ]} ud Ay
“ONCHENE SLUME T Cmt Statn 38B+580 by JASHEL0
| ARGET SLEMD 16 Can  |TYPE OF CURING Sub & wates
J Ape of Avevage | Weight { {Deosity | Fullure | Comp. | Average
o. (4 cubd Dtz of Test] Test | Dimension { Laed { | Strength
(Bapyl ey | g {xemn]| W | Kgem? | kefow’
158 T 1.3 555 231 -
W-Sep-23 7 158 #1190 241 S48 248 148
130 BIST | 140 541 245

Remavke:  Specified Loadlog Fate R.Ir!;g:;_ q::rfﬁwﬁfm 9.0 u‘h@ deige. BRIN/S)
T
: “'.J';:J"'-':' r_._,.l I
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EUALITY CONTRDL LAB.

LETERMINATION OF COMUIRESSTVE STRENGITH OF CONCRE T, CXIELS

Test Btpmeland BS 1581

- Part 116:1583AM D 6057: 1989, 4720:1%H

osultant Msm: _ L SAMPLING METHGEI DS 1881
ustosaer : b g S Cement ContentTyp 350 KG - OFC
rojeok Name famal A STRUCTURE TYPE  refil 2102 Jps Db
TE OF CASTING 3Heop-2023 SPECLELED STRENGTH : 250 Kglom'
QUANEITY m’ e i Aty
UNCHETE SLUMP i Ciu Slallon FaE+500 10 M5
ARGET SLUMP 14 Cm  [TVPEUF CURING Sob ic nuder
I Ageof | Average |Weight [ [Density | Fallure | Comp.
OF cobfDate of Tes{  Test  [Dicenslon Load { [ Streagth
{Duys) | (mm} 1 El [ kefm®}| KN} Krfcm®
’ 1 150 2114 141 652 194
_ I 1-Chret-23 18 L50 8107 140 644 191
3 15 BES7 7AT | 624 TG

Ak -

romablit B

Teated By :
Abd-Elrghiman
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SAALITY SONTROL LA
IETERMINATION OF COMPRESSIVE S TRENGTH OF CONCRETE CURES i
Test Standard TS 1881 - Pari LLG: T98RTAMD 60971989, 6T20: 11
Copgultant Mame SAMPLING METIHD B3 1881 1
Cuslomer F Ly 45 55 Cemead Content'Ty) 350 KG - OPC
Projec Name E f et ik STRUCTRHRE TYP i wiphily Bt
[BATE OF CASTING 12-Sep-2033 SPECITIED STRENG 250 KyiCm®
POURED QUANTETY m’ il ol Aoty
KCRETE SLUMF 14 Cm Statitn 3EBHG4T to 383500
ARGET SLUMTD Ia Cm [TYTEOF CORING Enb in water
Agc of Averaye | Weighe [ [Density | Fallwre | Corap.
o. 0T zubd Dade of Test] Teit | Diucadon { load { | Streagth
{Deays y | foema) L g b befm | &N 2
i L5E B4 238 58 154
2 19-Sep-23 7 154 5119 141 549 249
i 154 BOSY L4 58 253

cte:T1 nzie
i
IRemarte :  Specified Loading sty
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DETERMLINATION OF {0M PRESSTYE STRENGTH OF SONUCRETE CUBES
Tost Stamdmd BS 1981 - Part 116: 1U83AMD 60071944, &T2k=1991

onstltant ™ame 1 & npLiNG METHDY IS 1851
fCustomer s g g RS0 Ceraent Conbent/Typ 35U KG-0OFC
Project Name p et S STRUCTURE TWPE i o2l KA ¥
[oATE 0 CASTIHG T2-Sep-1iE3 P ECIETED SIRENGTH 150 Kg/ea' |
Ii?]unﬂn QUANTTTY m’ i ikl By
NRETE SLiMP 16 Cin Bimliven ARY gl kg SEEHSD0 !
TALGIT SLEINE i 1 Cm  |TYPE OF {ELSE . Koh & naklEr |

Ape ol | Aversge Weight [ [Denalty | Fallure Comp. Average
Yo Of cubdDate ef Ten]  Test  {Dimension] Load ¢ | Strengib
fL'.!lL_!ELL__HL_..{_‘LM_ﬂl__Kﬂ‘L
558
Bdd

i

138 3124 241 1o%
10O 1-23 IE 150 Bi%7 240 a1 ot
150 il L4 o 286
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RUALITY &GO MHTROL LAE.
DL ERMINATION OF COMPRESSIVE STRENGTH QF COMCRIETE CLLEES
Test Standand BS 188F - Part 116:1983AML 6037 1980, 6720:19M
Cogsattast Hame SAMPLING METIID BS5 1881
ICummer C ol 8 A A8 i Cement Con bentTy 350 XG - DPC
Project Nanve popdl ALl STRUCTIRE TWE. =il wipf due 3k
DATE OF &ASTING 12-Sep-2G23 SPECIFiGT STRERG 258 Kp/Cr’
Irouren QuaNTITY m’ caif! otk Ay
[CORCRETE SLUMP 16 Cm Sextivu 3840 1o 3EBL800
TARGET SLIUNE 16 Cin |TYTE OF CURING Sob ki waler
Apeof | Awverage | Weight( |Daalty Faflure | Comp. ] Awirape
Mo, O cubd Date of Tegt] Test | Dlmension f Eoad [ | Sirengih
(Onysi f e I | ) ] kg | Kewm | kofom
i 150 B4 1318 551 158
2 19-Sep-23 7 150 311y | 241 240 249 147
3 150 BED 240 536 244

by o feenyent
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D TERMINATION
Test Standard TS 1880 -

COVPRESSTVE STRERNG I'H OF CONCRETE C IJRES
Pect 116:198IAMD 6097 1989, §720: 1991

pusiltant Mame & TEAMPLING MEITIOL BS 1851 ]
Customer : ol g A5 }Cement ConteatTyp 350 KG - OTC
Broject Nanie . STRUCTURE TVPE__ ol vl dapt B
[DATE OF CASTING 12-Gep-2021 JPLCIFTED STRENGTH - 350 Kygen' I
IrOURED QUANTITY m’ i ol ALy 1
¥ ONCRETE SLUME 16 Cwm Stntlen FRE+1410 fo mnn_!
TARGET SLUNE 16 fya  |[TVPE OF DURTNG L Sl In wader
|
1 l Arcof | Average | Weight ( [Deusity | Faare | Comp. Average
Mo, O cubfDate l.'-f"['ur Tt hmubunr Load ( | Sweagth
{Daya} § {mml 2} 1 :L..._{Hmﬂ' kM) —Eﬂt— :
] 150 3124 243 B61) 137
10023 28 150 H107 40 644 2 207
97 LAk 518 724
UnkptETacIOn

Tested By ¢
Abpd-Elrghman
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COMIBASSAL International Centrollers

Internal inspection and laboratories sector
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Internal inspection and [ahoratories sector
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RUALITY COMITROL LAE.

W_H
DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standurd BE 1881 - Part 116:1983AMIF 6097: 1959, 6720:199]

Consaltant Name [SAMPLING METHU ES L3EI
[Customer o0 2 A5 Cemeat Content/Ty 330  KG-OFC
| Project Name : pedt SFRUCTURE TYP .~ el e 3 i
TE OF CASTING 16-Aug-2023 SPECIFIED STRENC 250 KT
URED QUANTITY o’ wdia e ity
CONCRETE SEUMIP 16 Cm Station_ JA8+ 755 1o J96+TEA
TARGET SLUMP 16 Cmn  [TYPE OF CURING Eab In water I
|J Ageof | Avormge | Weght { jDanslty | Failure | Comp. ] Average
N, O cube Date of Test] Tesl | Dimonsion i Load { | Streopth
{Days] | (mew 1 g ligmy | ) | Kgem? | kgiom®
1 150 {1293 128 556 252
2 23-Ang-il T T} ALG 241 159 153 251
3 14 2450 24 S48 148

Specifiod Loading Rete Range = 4. SN 0.0 kaS oc {5.BkN/S)

IR e —— 1

Tested By : D ﬂ;ﬂﬂuﬁnw;. !
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE {CCELS
Test Standard BS 1881 - I"art 116:1983AMD 6U97: 1989, &720:1991

Eonsaltant Name 0 SAMPLING METHOI B3 1881
Customer ol g S Cement Costent/¥yp 350 WIS - QP
Praject Name JEENC T STRUCTURE TYPE sV ol s e
[pATE OF CASTING 16-Aup-2023 PEQIFILD STRENGTE 250 Kgg/en”
E@w m’ il il Ay
NCRETE SLUMT | [ Cis Statlon A58+T56 (0 135+ THD g
TARGET SLUMP 16 Ci  frvvE OF CURING Sub In water ]
;
JDH Ape of | Averuge |'Waight { |Density Faitaze | Comp. Aversge |
Mo OF cu teof Tel] Test  |Dimeosoa Lagd ( | Strengh
(Pays) | gnm &) @ | (hgoel] k0 | wgow? b xgen’ |
1 L5 5124 241 45 02
F 13-8cp-23 2R 150 2107 241} £33 197 ol
3 150 o L) 240 624 183

H1Fm11llnm¢ummﬂmi:mm.p-:lrm1m
: o e gl 3 ool ¢ | I

Hote : e kl
Remarks :  Specified Eoading R’mﬂmng&-i&kﬂ@ L 8.0 KNS or (E.BkMIE)
Tesied By : ’Q EE@nuﬂ
hbd-Erahman :-r il Hﬂhmuuﬂﬁﬂﬁ‘i_ g
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DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBLS

U maa Phing

H o
L

QAALITY CONTROL. LAB.

Test Siandard BS 1881 - Parl 116:1983AMD 5007:198%, 6720:1291

Copsuliant Name SAMPLING METHO BS 1851
[Customer l) gt 465 Cement Contrut/Ty 3584  KG-OPC
| Project Neme ol _jLa2R STRUCTURE TYP = wided s s
[DATE OF CASTING M-Aug-2023 SPECIFIED STRENC 258 XyiCw'
__%eﬁa QUANTITY nt’ bt Ay, _ }
WCRETE SLUMF 16 Cm Stathon TUE+ 540 to IBS 1560
TARGET SLUMP 14 Cm  |[TYPEO¥ CURING Gub fo vatcr __ §
L Agr of Average | Welght [ [Density | Failure | Compn Average
e OF cobid Date of Test] Teat | Dimeosion { Load { | Biroogth
(Daps) N g i | gy Biwod | N | Kgew: | kotem
1 150 [T 138 x50 249
2 1-Sep-13 T 156 5L 241 54 248 248
3 : 156 BOAY 240 545 247

P

! T Indiceiss tanzie

[Revipks + Spectfed Lnading Rxte =
Teated By ; M

b btfuineellyy |

(1881 Pt 114 tn the as necqhmd conotion for meatsd spsrrnes ard
i Ee o 9= dll o

= 4, 5kN/S to 9.0 kIS or (6.5KN7S)
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RUALITY COHTRCL LAR,

DETERMINATION OF COMPRESSIYE STRENGTH OF CONCRETE C1IBES

Test Standord BS IBE1 - Part 116;: 19EIAMID S07:1989, 672051991
“enmltant Name 1] SAMFLING METHO! BS 1851
u.. et el A5 3 Comec! Content/Tyr 351 KG - DPC
?.Tn— Name fpall AERH STRUCTURE TYPE il ot e L i
DATE OF CASTING M-Aug-2023 STECIFIED STRENGTR 150 Hglem?
rourro guarTITE m’ T il Fiay
|CONTRETE SLUMF 16 _ Cin Seation 33+540 by FEEHES0
JTARGET SLUMP 16 Cm  FIYeR OF CliiG Sub lo water
|
P _u Apeof | Average [weight { [Density [ Fallore | Comp. [ Average
0. OF sibqDats of Tes| Teat  |Dimension| Load f | Strength
(Paps) l L] g f (hgwd)l W | Kgjem? | bgiem’
1 L50 5124 241 [ 4] am
] 28-Sep-23 1R 15 ¥1E7 240 645 92 in
3 150 w97 240 £3Z 285

Tested By :

BODES OF FAILURE AS P

Hemarks 1 Specifled Losding Pale Range = 4. 3kNS 40 9569 kMN25 or {6,385}

| odntmetie ]
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DETERMENATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBLS
Test Standard BS 1881 - Pare 116:1983AMT 6057: 1989, 6720:1991

Ee g

@UALITY CONTROL LAR.

SAMPLING METHO BS 1831

_._lu..._Eﬁ_E__ Name
Castomer FIETLIT Cement ConkentTy 350 KG - OPC
Projert Name A eatlh BT STRUCTURE TYF el il 1 Maa i
ATE OF CASTING 0-Ang-2(23 SPECIFIED STRENC 250 Hg O
POURED QUANTITY m’ il o diiy
HXIMNCRETE SLOMP 16 Cm Stator JER S0 o ARE +60E
TARGET SEAMP 16 Cm__ |TYPE OF CURING Sub In water
L Apaof | Avermpe | Weight [ |Density |- Falluré | Comp. | Arsrips
Mo, OF cub Dhate of Test| Test | Dimcasion { | Load { | Streagth .
(Days) | mmi L | @) JRgpoty | WN) ] Kgrom® | dgiem'
1 : 150 AIZ L3R 544 351
1 §-Sep-21 7 150 811V | 2.41 559 353 151
3 150 F082 240 540 245

Tested Dy

Remarks:  Specilled Losding Rae Bange = 4 36M(5 1o 00 KNS ov [6.8KHSE) l-

ﬂw aﬁnagﬁ ﬁ




Tt T P,
.

_m_t}r_.ﬂ.,ﬂ COMTROL LA

DETERMINATION OF COMPRESSIVE STRENGTH CF CONCRETE CUBLS
Test Standant RS 1831 - Part 116:1953AMD 6097;1989, 672011991

Lonsultant Mame i} SAMPLING METHOI BS 1RR1
ﬂw—nﬂﬂ!ﬂ. ALt p o 5 Cetnent CoantentyTyp 35D NG -0PC
Frojeet Name Lzl yaill STRUCTURE T'YPE il il Jpn i i
TE OF CASTING 30-Aug-2023 SFECIFIED STHENGTH 250 Kefom’®
ED DUANTITY m’ Al il ey
COMNCRETE SLOUnen 16 Tm Staon I3R4-560 pg IAR4500
frARCET SLAMP 16 Cri |Tvee OF CURING Sub in water
|
_4 .—.,L Ageof | Avernge ['Weight { |Depsity | Fallorg Camp. Average
o Of nﬂu#n-n ol Test  |DNmenzion| Load [ | Strength
(Onvs} | jom L] g [hefedl  WN) | Kpemi | wgiem!
1 150 g4 A4l £34 287
2 |27Bep23} 28 150 AT | a0 Gy 204 250
3 . 150 B097 240 [71] 284




QUALITY COMTROL LAE,

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Tegt Standard BS 1831 - Part 116:1983AMD 6007: 1982, §720:1901

Conmmltimi Name SAMPLING METHO BS 1991
[Costomer o1 it 455 |Cement Contentiy 350 KG-DPC
Profect Neme ] STRUCTURE TYP o ot e i
[DATE OF CAITING 30-Awe-2023 SPECYFIBD STRENC 235 Kg/Cm® §
JPOURED QUANTITY m* e JTETRYS
[CONCRETE SLUMP 16 Cm Stailm 388+550 to IFH600
TARGET SLUMF 16 Cm TYFE OF CURING Sub im water
. Apgtol | Aversge JWelpht | |Denslty | Failure | Comp, [ Aversge
[N, Ofcobed Bate of Test| Test | Dimeraion { | Lond [ | Sirempth
{ Dayey | fwon} 1. B kem® | KN} Kgiem® | kgicm’
i 150 7080 237 554 251
2 -Sep-23 ? 150 il 2,37 574 260 255
3 . 150 #08Y 1.40 561 254

mrka1  Spicifed Losding Rate Rangs o d.SENGE o 9.0 KNS or (6. 3XN8) ._.-.,

(5,

Tested Dy ;

Q.C Enyineece-—-y




DETERMINATION OF COMPRESSIVE STRENGTH (OF CONCRETE CUBES
Test Standard A5 1881 - Mart 116: I983AMTF G097 196%, 6720:1091

“onsoltant Name 0 SAMPLIMNG METHO)N BS 1883
[Customer oLy e g0 Ceroent Contont/T¥p 350 KG - OFC
ect Name potseadl i STRUCTURE TYPT P v e e i
TE (F CASTING M-Anp-ZH23 SPECTRTRN STHREMGTH 150 Kglem®
URED DUANTITY m’ Al 2t iy
JCONCRETE SLUKE 16 Cin Stathom 3B8+560 b IRE-+E00
[CARGET SLUMP 18 Cm  [TYvE OF Cltun Sub ic water
|
_A H-L_uﬂb Apeof ] Average |'Welght [ |Density | Fallure | Comp. Average
o O af Tes[ Test  [DHmension Land { { Strength
(Dwya) Peno b g | (heoold 100 | Kplemd | begem’
1 150 8145 Adl w87 211
2 27.Gep-23| 28 150 a174 2.42 E01 172 793
3 150 3201 143 Rad a4 '

Teated By :

1y s

1L, TR TENTTL U CATT LU RE N
18 :Fam 114 Inuthe as regaebopd condiion kv mabst =
$o it IuTRIE {I1Foe_far it

(Remarky:  Specifed Eosting Rale Range = 4 Skh/S o 900 kN, HEEEN R
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RUALITY COMTROL LAE.

DETENANATION OF COMPRESSIVE, STRENGTH UF CONCRETE CUSES i

Text Sewndard BS 1881 - Pact 11a:1983a MDD £097:1589, 6720:1891

Consoltant Nama ¢ SAMELING MET/IG BS 1581
Customer ] el 9 e A e Cement Contene'Ty) 250 KC-OFC
Project Name | il kil STRUCTURE TYP et wdall e St
DATE €F CASTING M-Aue-2023 SFECIFIED STRENG 780 Kg'Cm"
FOLRED QUANTTLY o R JRPCEL P
CONCEETE Si.IRT 1 L Staliys 388434 1o 3354504
ARGET SLUME 15 Cra  |TYPE OF CURIRG Sub ln water
Apeof | Averags ] Weight ( |Density | Feure | Comp.  p Average
@, Ol enbd Date of Test| Test | Dimeusion { Lazad { | Strength
{Days) | (mm) L g bukges | wa | Kpiemt | kplon’
i _ 150 8042 2,3% 544 2d6
1 i-Secp-13 7 130 §118 2.41 553 FF] 250
3 i50 2059 .40 S
RE AS FER - Purl 115 3
Sotisfackory
o T
i
A
Aemarks:

e | by p gy y rohe bl L) Ao kel ot i P oo oy il L

1821 0 114 bn Hie Bp Teeehiad condifon for most Sp-neimas. amd

hG 1Te aluger e s lilpest Cof SR OOTDN [T

MNote ; dicates tenaile gracking

Regwrks : MMWMHM&JI@.@MM 5
# i N

Tested By : hﬂ e
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RIALITY CONTROL LAE.

OF CONCRETE CUBES

Test Stazderd BS 1851 - Fart 516:1785AMP 60971589, 6720:199]
ltant Wame 1 SAMPLING METACL ES 1881
|Cmt¢m¢r 1 LT |Cetment CantencTyp 350 Kt - OPC
Eroject Neme Pl i STRUACTURE TYPE ool vl dan it
'ATE OF CASTING J0-Aug:2000 leecwrisn cTRERGCTE - XS "E‘.‘.i_[
POURED QUANTITY m’ el th iy
WCONCRETE SEUMP il Cm Siuthuim 38R+ to 358 I
lT.:.RGET SLTME 18 Cm  [ryvE oF cUibG Xub in water
1
Ameof | Average |Weight [ [Density Failure | Comp. Avcrape
0. OF cahd bate af Tea|  Teat  |Dimendka Jopd | | Swenpthk
(Days) J o e} @ | (apmnf ¥ ] K | g’ |
1 150 3114 2.41 G57 95
) -Sep2d] I8 156 107 241 647 193 297
3 150 5097 240 i33 157

Tested By i
Abd -Hrshman
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kel SR AU CONTROL LAB.

DELERMINATION OF COMPRESSIVE STRENGTH (0F CONCRETE CUFES
Test Standard BE ERS) - Part 116:1053AMD 60971985, 6720:19%1

onsuliznf Namsz LE SAMPLING METHU1 BS I531
pyboxmer b Wlapeads s Cement Content/Typ 350 ¥KG-OrC
rojecd Name papedl LN STRUCTURE TYFE il iyl e 4lensi
TE OF CASTING 27-Ang-2023 SPECTFIEDATREMGTH 30 Kgim'’
QUANTITY o il syl Ay
RETE SLIMF G Cm Stutien JE84284 to JUSE340
ARGET SLLMY [{) Cm  [TYPE OF CORING Sub in water
Ageof | Averape | Weighe | |Density | Failore | Comp. Average
o, O eab§Dkake o1 T Test  |Pimensbn] Load [ | Strénpth
(Drys) | ome] 2 | (ko) b | Ketewd ] Lglem?
] 150 gizxd 2,41 E] 254
1 | 24523} 28 150 go7 | 2.40 47 253 286
a 150 8097 2.0 a4 Fyy:]
REAS FER 1 Tort IT4 : 1963

Aemarks :

Mot Ip carrbesd mild b decon -wiih B&

L N P

Hote : T indicates tansile creoitn

181 ;Fart 11 d i tha mx received Sirckin for mobd spacmes Ahd

Remarks;:  Speatiod Loading FmT %:ﬁ!&

Tested By :
Ahd-Elrahman
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QUALITY( CONTROL LAB.

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Yush Siandurd BS 1881 + Part T16:E9ASAMD 50%7:1989, 6720:1991
Consultpot MNama  : SAMPLING METIED 55 1E8!
ustemer YL Cement ContentTy; 380 KiG-0OFC
Project Name fon euall ARSI STRUCTURE TYP >N ol dpedin i
BATE OF CASTING 27-Aung-2013 SPLCIFIED STRENG 280 KgCw'
POTRED QUANTITY x Lo AL _t
CONCHETE SLATWE 10 i Stution AFEHZRA (v HRH34
[TARCET SLUME 16 Car  |TYTE OF CURING Euh in watr
Age ol Average | Welght [ |Trensicy | Feilore Coop Averape
9, OF cubd Date of Tezt| Tegt | Pimenslon [ Load { | Strempth
(Bgya}{ (mm) L. g | gmt | w | egom® | kghem’
i 150 E041 238 551 250
2 3-Bep-23 7 150 E11Y A1 g 2] 150
2.40 5511 149

Atid-Elrahmen
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RUALITY CONTROL LAB,

DETERMINA TION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES |

Test Staudard BS (881 - Part t16:1983A M G007:3 0k, §T20:1901

Fensulisat Name ¢ SAMPLING METTIOl LS 1381
| Gy dd b {Cement ContentTyp 350 KG - DFC
Lo fEN STRUCTURE TWPE i1 walyd Jgpe Lian s
27-Aug-HILd {SBCISDSTRENGTH ;240 Kgfem'
o | i o gl A3 51,
16 T Sialine 85284 10 355 H340
16 Cin  JTYPE OF GG : Sab in naker
Apeaf ] Averagr |Welght{ |Density | Failure | Comp. Average
Wi, O cubdDiate GE Tes] Test | Ditseslon Luad { [ Streogth
(Paya) { jmmy 1] @) (bpimM] &N} | Kpfem? :
1 150 F124 141 65 it
2 2d-Sep-23 28 150 2107 344 647 2%3 280
3 150 0%7 .40 613 79
EER B5 1881 . F. i
-
Y

TriAwHE
orrrhiat aHE I st rilaece with BS

1881 : Prart 11 i Hwm 1 Deriapoded Skt Tor moest cpecimars and

Tested By : <
! hbd-Eirakman ﬁ'} It
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s 5in | Conciingy Dunies hhﬁ.m T Wadrit [ _! e soadfighh | Cwesgshilpiomd] | AV
1 B300 FE L) 4360 EYH]
| ey | twrmos | 25 | ™™ F350 2474 7700 25 kL ¥
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DETERMINATION OF COMPRESSIVE STRENGTEH OF CONCRETE CUBES

Test Standard B5 [88F - Part 116: T953AMD #097:1989, §724:1951

(Consuitant Name [SANPiING METRO BS 1581
{ustomer ety pgoa A0 05 Cement Content/ly 356 KG-OPC
¥ Praject Name dot ] LRI STRUCTURE TYP. i i o 3 e
DATE OF CASTING 24 Aug-2023 SPECIFIED STRENC__ 350 Kgiow'
MMRED QLANTITY e il el ouid Ao,
EGHCREI'E SLURTT 16 Cm Stotlon JE3+220 o IRE4I04
TARGET 81LTME 16 Cm  [T¥YPE OF CIFRING Euk in water
Ageeof | Average | Welght [ [Density | Fallure | Comp. | Average
Mo Of cobg Date of Test] Teat | Biracnsion [ | Letd { | Strength
(D) | o | g Jwgmy | N | Kejewd | ke’
I 150 k2 138 550 FIE]
2 31-Ang-23 7 150 E11% 141 256 252 248
3 1510 L 240 529 24D .

Tested By :
4bd-Brahman
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RUALITY CONTROL LAR.

e ————— e ———— — S e —p—— T ———
DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBFS
‘et Standard BS 1881 - Pert 116 1983AMD M97:193%, 6720:1991

Consultact Name o [SAMPLING METHOI BS 1681
Customer Ly g 45 5 Cement Contest/Typ 350 Kl - EPC
Froject Name gl pladilh STRUCTURE TYPE a2l wilal Qo 2 2
DATE OF LASTENG 2d-Aug-2023 ki ECIFED FTRENETR 250 _Egiem’
PORED QUANTITY m’ e & N
CONCKETE SLUME 16 Cim Stmhion 385+ 220 to JGB+184
TARGKET SLUMF I6 Cm  (TvrEOF CUBING Soh in walkr
14 Averagr JWeight { {Denslty | Fallure | Comp. Average
No. OH culdDaie of Test  [Dimandon Loxd { | Strength
(Doys} d ey ] g { (kemef KN) | Kplemd kgicm®
1 130 Arld 141 k] 206
2 |21-Sepz3]| 28 150 8107 =0 551 | 20 293
3 150 2097 40 ) ) 284

MQDES OF FAELURE A5 PER BS 155} - Pact 116 : L9

Remerkn
| Dt I preapnoeznend (o curriidl oin [y gcoondnome with B

1881 :Pad 114 & O B rE0eived coxnd e for Ml gpecimesny ard
in Lhe sxtguiisd cecndeiion Epr bl dofed i mens

Mote ; ten 3ok
Remarks :  Specified Loading

Tested Br :
Abd-Elrabman
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BUALITY COMNTROL LAE.

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Yest Standard BS 881 - Part L16: 1983 AMTY £097:1989, £720:1991

(Consuliant Mame  : [FAMPLING METHO ES5 1881,
Customer b Lt 28 S [Cement ComtenuTy 356G KG-0EC
Pryjecd Name : el Ll STRUOCTURE TYP  sofih odad Ly Bk
BATE OF CASTING 2-Aug-225 [SPECIFTRD STRENG 250 Kp/Cw'
POURED (UANTITY m’ iyt g Ay
CONCERETE BLUME 16 Cui Statigg 356+220 tp JBR+284
TARGET SLUMF 1& Cm [TYPE DF CURING Sub io waikc
Ageof | Aversge | Weight{ |Denslcy | Failure Comp. | Averagt
N OF cubd Date of Test] Test | Picencion { | Leoad { | Strength
(Paysj | (mei L g kgim) | kN Kglfom? iggfens’
1 150 god2 | 2.3 557 252
2 33-Aup-13 t 150 gitd | 241 | 554 251 245
3 Ts0 | s0&5 | 248 | 53 | 241 '

1i%;

P

T3l b g gl ftomer il L i oot | oo rllagee wlth BE
VA5 :Par 11 4 41 mn recehed SondTon ber mokl H0CET SrE and

dicates | I cracki

Trsted By =
Abd-Etratenan
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RUAAL T COMTROL LAE.

S ETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Tect Standord RS 1881 - Eart 116:1953AMD 6097: 1989, 6720:1991

Finsuitant Name 0 SAMPLING METHOI BS L&A1
[Custumer | g gt A2 |Coment Content/Tyy 350 KG - OFC
Project Name Byl AREY |STRUCTIURE TYTE =it oBal dye e d
[bATE OF CASTING 2-Aup-2003 |seecommn sIRENGTE 250 Egleor®
lrouREn gUanTITY m’ iy et Tl
[concRErE sLUMEP 146 Cm Baation J85+220 to I58+294
[TARGET SLUME If Cm  [TYPEOF CURDNG Sab In water
Ageof | Averape |eight | Depsity | Fabdare | Comp. Averape
wo. Of cubdDate of Tes]  Test  [Pimenalen Load { | Stremgth
(Dass) |ou | o | Omol 99 | Keom: | kpjen’
1 150 | 8124 | 241 | 642 91 |
2 21.5ep-21 13 150 8107 240 65k 297
3 150 RD07 240 633 287

2 ord rle e = Wb B

1081 -Fac 1t4 i the 2t recsed conettion for et specmans and
i e | condilian Ear | sp

6 : T Indlgotes 1ensile n

Remorkt:  Speoified Boading Bate Bengs = 4 SkNS o 340 LS or (G.REHIE)
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DETERNINATION OF COMERESSIVE STRENGTH OF CONCRETE CTTBES
Togt Standacd BS §901 - Part 116:1983AMID 60011989, 6730:1991

Cogsultant Name SAMFLING METHO BS 185L
[Customer 1 Wl pl Al Cement Conient/Ty; 350  KG-OFC
Project Nane q Rp g sl STROCTURE TYP ot wlell dpr 33
|PATE OF CASTING 23-Ang-201) SPECIFIED §TRENG 2501 Kg/Cm’

[FOURER QUANTITY m’ iyl Jwhd Ffiealy
|CONCRETE SLUMT 5 Cw Station IG5 b0 IAGHIZD
TARGET SLUMT 16 Cm  |TVPE OF CURING Sub in water
J Ageol | Aversge | Weight [ |Density | Fuilure { Comp. | Average
Mo, O cudd Date of Test] Test | Dimeazion ( Laed { ] Sirengfk
(Days) | qmmp e | g | e | kM | Bplow' | Sgiem’
1 150 Bi1d2 133 554 254
2 30-Auyg-23 7 150 $159 241 558 253 252
3 150 S08% 2.40 55) 251
DES OF AS PER :Part MG 1

Tested By »
Ahd-Elrahman
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RUALITY CONTROUTAE.

T TERIAINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUSES |

Yost Btanderd BS LEE] - Paet 136:1983AMD 60971989, 5720:1943

Fonsulian: Name D SAMPLING METHON BS 1881
[Customer 3 'y g A Cement Cantent/Typ 350 KG - OPC
jocl Name Biead ik STRUCTURE TYPE il ool Jas s i
DATE OF CASTING 213-Ang-2023 SPECTFIID STHENCTH ;180 Kgiem' |
URED QUANTTLY 2 g Ay
E5LIMEP if Cm Sithon JHSHEGD to 3FBETI0 !
ARGET SLUMP 3 Cm {1VEE OF CUREG : Sub in water
Ageof | Averape {Weighe ( |[Density ] Failore | Cosp. Averuge
. OFf cubdDate of T) Tet {Dinension Load { | Strenath
(heyed | mm ] g | (vemn] smy | Keten | kgiem’
1 150 8124 2,41 651 295
2W-Sep-23| I8 150 3107 240 £47 203 289
3 150 057 2.40 18 250
ILITEE A : Parl 16 ;

Abd-Elrakman




euALITY conTrot Tas.

TETERMINATION OF LOMPRESSIVE STRENGTH DF CONCRETE CURES
Test Standard BS 1881 - Pact 116:1993AMY F0S7-1 989, 6720:2991

Consultant Name SAMFPLING METIHC BS 1551
uatadier 1 eply ol LA Cement Cotent'Ty; 38 iz - ORC
I'rajecd Name 1 Al pall LbE ETRINTURE TYF ot Jpedi. d
DATE OF CASTING 2-Aup-2i23 SFECHIED STRENG 350 KgiCm'
FOURED QUANTITY m’ 2L gt L
NCRETH SLUMP 16 Lt Sintign JHEHLGD o FEB+220
,m:_am-:r SLUMD 16 Cm  [TYME OF CURING Sub & water |
}‘ IJ Ageol | Aversge | Welght({ {Deasity | Fallure | Comp. | Averape
¢. Of cobd Date of Teat] Trear  J Dloension i Load { | Strength
iDayad | pwmd b b ) | koot | WN) | Kefom? e’
1 T Hid1 FET 53 151
z 3-Apg-2 T 150 8119 | 241 560 254 252
3 [ 089 1.41) 554 151

Abd-Eafmen
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RUALITY CONTROL LAE,

DETEEMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Tert Standerd BS 1HS1 - Part 116:1 953AMY §097:1989, 6720:1991

Comecliant Name (1) EAMPLING METIIOE BS IBEI
[Customer 4 g e A8 Cement ContentTyp 350 KG - BFC
Project Nams dot bt STRUCTURE TYPE ¥yt Jpps Dr &
[DATE OF CASTING 23-Aug-2023 WPECISTED STRENGTH @ 180 Kiglens®
feouURED QLANTITY a’ Ly ol Ry
fcONCRETE SLUME i5 Cin Stathon 3RE+160 to IBE+2 0
TARGET SLIREP 6 Cm  [TVPE BF CURING Sob m waly
l Apeaf | Avecage | Welpht [ | Density Kaflare Comp. Ayerape
o Df cubdDade of Tes|  Test  JDimensiosd Load [ | Streogth
(Days] ] men 2 g3 | them)) W) ) Kpfom® | ksjon’
1 150 8124 241 647 203
3 10-Srp-13 28 150 5147 240 [ 203 291
3 150 3057 2.40) £31 L

Abd-Elrahmian

anorks
[TE‘! okl FUTThE hum:ﬂlhmi-:\lu‘l“

Had1:Fan 114 4 thie mx racehed concithan Tor Medy Spedimesrs amnd
| | candition for & .

Mote : T nxils cracki
lEemarks:  $pecitied I.m{EngHT
Tested By -

o " L
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il AL Lty )i
ol t ﬂl B -1 LI:II!;:"': “ L :_l_'l e
FJA - Sl L
FAALITY CONTROL LAE.
DPETERMINATEON OF COMPRESSIVE STRENGTH OF LONCRETE 1B
Test Stapderd BS 1851 - Part 115: T9R1AMD 605971 238, T2 19T
Ceonsultant Name SAMPLING METOO BE JE8f |
|Custnmer ol :'--"ni-'h Cement ContentTy; 350 ExXz - DFC
Froject Name ] el TR STRUCTURE TYP i wiad dmsedive
DAFE OF CASTING 16-Ang-2023 SPECIFIED STRENG 28 n'
JrormEn QuaNTITY m' adL LT I
JCONCRETE SLUMP 14 Cm Statlon JEF-HIA0 1o JEHHK0
[TARGET $LUMP 16 Cm_ [TYFE OF CURING Sub in water
—
Age ol Avernge | Welpht ( [ensity | Failwre | Comp. | Avecage
a.0f cubd Pate of Teaf] Test | Dimenyion ¢ Load { | Strmgth
Duys) | warr | o g | oo ) ke | wpon’
1 . i50 FTiE) 1,38 256 152 -
) 23Awp.23 7 15 39 | 24l ] 250 - | 250
3 156 R089 TA0 S48 248

ns tenslie cracking

temarks:  Spacafisd Loading Bate

Tested By ;
Ahd-Hrehman




RUALITY CONTROL LAE,

Yeat Standard 85 1581 - Part 116:198IANMD 5687:1939, 6720:1991

M
DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES.

Ecnsultant Name & SAMPLING METHOI BS 1531
TUStOmET : Gl R Cemnexnt Conteat/Typ 350 KG - OPC
roject Name e ] STROCTURE TYPE  owfitcde® i3 i

[EAYE OF CASTING 16-Ang-2023 JSPECOTED STRENGTH . 250 Kp'em'

|EDUH£D QUANTITY m’ AL _upd Al

NCRATE SLIMTP 1% Cny Station IS5+080 to 3THHH
TARGET SLUME 16 CEl e o CUunbas Sab m waley
Apeof | Average |Weight [ |Density | Failure | Comy Averagr
Mo OlevtdDate of T  Test |Dimensiou Load { | Streogth
{Days ) | fmm) L kpani)] KN Kgfem bl
| 15 8124 141 637 280 -
1 13-8cp-13 3 150 8147 2.4 o4% 20 189
3 15 2057 2.41) 628 254
MODES OF FAILIRE AS PER BS 18] ; Furt 116 ; (915
% attsfaciony

Tested By :
Abd-Firakmar
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{EMLIW COMTROL LAE,
NETERMINATION OF COMPRESSIVE STRENGTO OF CONCEETE CUBES
i Test Standard BS 1881 - Fart 116: 19E3A MY S0Y7:198%, 67201991
[Conseltant Name SAMPLING METHO BS 1881
Customer by A Cement ContentTy 350 KG - OPC
Project Name : Lot _fai STRUCTURETYP ot s ot
MATE OF CASTING 13-Aug-2023 SPECIFIED STRENC 250 KpiCm"
POURED QUANTITY m’ widlion NTETRR
|CONCRETE SLUMP 1% Lm Stmtioa 358+7R0 to 388+328
TARGET SLUMFP 16 Cm  [TYPEOF CURING Sah in water l
Ageof | Average | Welght{ |Density | Falture | Comp. | Average
o OF cuby Date ol Test] Tem | Dimensios { Load { | Strengih ,
(Daxs) | {mm L g4 begmh) | KN Keicm? | =}
1 150 B2 135 S 43
2 20-Aug-23 T 150 E119 241 &I 54 148
3 150 [y 210 544 He

Nota : T Indicates tensllp crecking

Hemarks :  Specifled Loading Rece H?l_g: = 4, 5kM/S bo B0 KNS or Ifliﬂ-k]"h‘ﬁf

Tested By =
Abd-Ekrghman
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A LITY CORMTROL. LAR,

4
DETERMINATION OF COMPRESSIVE STRENGTH OF COMCRETE CUBLEN
Test Standerd IS 3851 - Part 116: 1983A M 60%7:£959, 6720:1991
Consultant Name 0 SAMPLING METHO1 ES 1850
Customer cFhy ol RS |Comeat Conteat/Typ 350 K- OPC
Project Name Bl Ll [STRUCTURE TYPE ol il lnia L i
IDATE OF CASTING 13-Aug-2023 FECLFIED STRENGTH 250 Kgiom®
{POURED GUANTITY m’ eyl T
|CONCRETE SLUMF 16 Cm Station IFE+7H0 to MEK+H20
TARGET SLUMF 16 Cm  IT¥PE OF CURING Sub In walar

Ageof | Average |Weipht { {Dersity | Failore | Comp Average
Mo OF cu tz of Toed Teat |Hmension Laoad { [ Streagth

(Days} { (owwi L4 g} (hetety] 80 | Kefem? kg/em’
1 150 AL 142 41 £H0
i 10-Sep-23 28 150 5107} 240 638 %9 I87 1
k 150 097 240 E24 s

arka s Specified Losding P Range = 4.7KN/S Lo 9.0 kNS or (5. 0ENS) 87

et ey ]

i

Tested By: ;"7 QC Enghiesy; |
Abd-Elrahman e Hﬂl!m;tﬁd% hi
Hilei D ln S i
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BUALITY COMTROL. LAE.

DETERMINATION UF COMPRESSIVE STRENGTH OF CONCRETE C1BES
Test Standzrd BS 188 - Pact {16:1983AMD 6007:1989, 6720:1991

[Consultant Name SAMPIING METHO BES 1581
jCustomer B A Cement Content/Ty 350 KG.OPC
i et Wame B el btk STRUCTURE TYP Aol Jps il
[DATE OF CASTING 13-Aug-2023 SPECIFIED STRENE 250 KpCn' §
Imunﬂn QUANTITY o’ vk i AL
CONCRETE SLLUMP 16 Cm Sialkn A8+ TEN bo 3EB+E20
TARCET SLUMP 16 Cm |TYPEOF CURING Sehin water
Ageol | Average |Weight( |Pensity | Fullure { Comp. | Aversge
Idu_ Of cubd Date of Test] Test | Dirmension { Laad { | Streagth
{Days}r ] fram) L K kg/m?) N} Exfcm? !ﬂm’
1 150 BOa2 138 542 246
1 W-Aug2d | 7 150 FL9 § 2.41 | 258 763 48
3 150 8080 140 L7 26
A
[TnTiarks

L] PIaiNToLd = 0.l

Tested By :
Atid-Ehrghman

AL LT

Cy vl Tt

{861 :Pan 114 i the an recabwnd conclifor for etakt Whacimens
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RAALITY COMTROL LAR.

wrf W‘
DPETERMINATION OF COMPRESSIVE STRENGEH OF CONCKETE CUBES
Test Standard BS 18381 - Purt 116: 1953AMD S087:198%, §720;1991

Consultani Name D SAMPLING METHOI BS 1881 3
Customer TP Cement Contenl Ty 350 K - OPC
Froject Name aop sl il [BTRUCTURE TVPE ool w3 s dn i
TE Ot CASTING 13-Aug-223 leFECIFIED STRENGTH 50 Kglen'® |
PGURED QUANTITY m’ it i Jihoialy
NCRETE SLUMF H {m Btation 388+ 7ER to 323+820
[TABRGET SLikAF 16 Cm  |TYFEOF CURING Sch lo water
Age of | Avermge 'W&ig]:t[ Deasity [ Faflere | Comp. Average 1
Mo, OrcvtDate af Tesl Test |Dimcosion Load ( [ Streagih
Waps) | may | g | (hoym)] wwd | Kpjoms | kgiem’
i 0 | 8128 | 24t £41 200
T |i0-Sep-23| 2% 150 8107 | 240 | €3 259 148
3 s 8097 pE 6% 283

TFested By :
Ahd-Hrahman

By recarrad condiem R male Beesimgna and
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QUALITY CONTROL LAB.

Test Standerd 1S 1881 - Part 116:1953AMD 6097: 1389, 6720:1991

DETERMINATION OF COMPRESSIVE STRENGEH OF CONCRETE CUBLS I

‘Consulant Name  : SAMPLING METHQ BS 1681
[Custemer Ly P AL Cement ConteelTy 350  KG.DBC
| Project Name : fop pealt M STREICTURE TYP  ~in il duwe ide i
{DATE OF CASTING 3-Apg-2013 SPECIFIER STRENC 250 Kpim® |
POURED QUANTITY w” ] sl Wty
{CONCRETE SLUMP 15 Can Statlon ME8+820 to I3+564
TARGET SLUMP 15 Cen [TYPEOF CORING Sul: e water |
Age of Aveczgr | Welght [ {Denslly | Failure | Comp. | Aversge
Mo, Of cedy Bate of Test] Teat Db { Load { | Streopth
{Days) | L] g lwgma | 3N F Kpiems | hglem” |
1 150 B09z | 238 | 851 250
] 16-Aug-23 ¥ 150 g9 1.4t 34 241 246
3 150 By 140 543 &

.. |
1R,

e Q¢ ngineets: !

Tested By ; o _ A )
Abd-Elrsheian 1. “Hahmpud sobhy iz
1 e koo T
i Le as --;Iv - — ' :
E Furie . b g L L
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ﬂ“lllﬂudgﬁl
» g ca ! “I ‘—wl i ;.r I_q-_‘
,ﬁ m T e ! Sapaf ),
.j--.tt.:t:,i_:l;ﬁl;:‘r_lhﬂi-?:-

GETERMINATION OF T DMPRESSIVE STRENGLH OF CONCRETE CUBLES

I Test Sturdard BS 1881 - Paet 116: [9E3AMD 6097:1989, 67201943 '
Fonsuitant Neme 1] SAMPLING METHO] BS 1841
[Customer 3 1y i d5 S Cemecat Cootent/Ty) 350 XG - DBC
P'roject Name fopa BN STRUCTURE TYPE = wad dipe ihe b
IOATE OF CASTING 0-Aug-2023 SPECIFIBD $YRENGTH 250 Kgiem' %
%Mumrm m’ L el Ly
CRETE SLUMP 16 Cm Simknn 2554+ 820 to 358+ B62
Emm::n'r SLUMP 14 Cm | ryProF ciRING Sub In water
L Age of | Average |Welght { | Density Faiigre | Comp Average
3, (H cabdDate of Tes]  Test  [Dimension| Load { } Streagth
(Days) | menn] g | Chgfo)] KN) ) Kgjoms | Ygrem’ |
1 150 8124 241 §61 19%
1 GeSep-23 25 150 5107 140 £47 Fl] 291
{ 2 d
3 158 8097 2.40

hgte : T indicates tensile ¢racklivg

Remarhs :  Speified Losding Rais Range = 4. 5kNS b3 5.0 kNS o {6.3K15) ."__J {
S A ab !

— T p
Tested By 7 oiEbestT | s
hhd-Elrehman _ 'ﬂﬂhmﬁ;u!j spbhy:: % s
Bl T

gy

‘I ﬂ il -1-...-.. --iin"l o
=

i
!
4

:
1
y
!
:




FNEY o liai il
LR E e

DAALITY COMNTROT LAR.

SETERMINATION OF COMPRESSLYE TTRENGTH OF CONCRETE CUBES
Test Stundard BS 1§81 - Fart 116: 19E3AMD 609751989, A720: 1997

Consultant Name ¢ SAMPLING METHO HS 1381
[Customer ol g 43 15 Cement Conlent/Ty 380 KG-0FC
N Project Nam [l STRUCTURE TYE _ rifiea) dgibort
[DATE OF CASTING %.Ang-2023 SPECIFIED STEENC __ 250 KpiCm”
POURED (FUANTITY m’ e ok Ry
lcnnmmE SLUME 16 Cm Searign 3081820 to 385+560
TARGET SLUMPF 16 Cm_|TYPE OF CURING Sab In water _‘
|
Ape of Aversge § Welght | Deosily { Fallure Camp. | Average
Ko OF cubd Daie of Test]  Test Diowcosion { Lomd [ | Sireagth
(Days) | mm) L g | gy | &N 1 o’
¥ 150 Big2 2.38 553 25E
2 16-Ang-13 7 150 112 241 £35 24% 246
3 150 5080 | 248 543 145

Remorks:  Specilied Logding Rale Fange = E.EHFjﬁﬁ‘m"il.ﬂ"ln_;]"-l‘.'ﬂ'ﬂr [E;‘Bkﬂ-"&]
] i Lo i o i

Tested By : n QICEnginsir
e ..ty
L b e TR
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PRESSIVE STRENGTH OF CONCRETE CLIBLS

,eJ__p_'u'_"i ﬁr_& I.-ﬂ'..l

. -._.g . 'll.r'lt".":"-';:l'.l_. ifj_‘.'-“.h "I"llnln.l-
P e,

QUALITY CONTROU LAE.

DETERMINATION DF COml
Test Standard RS 1541 - Part 416:1983AMD G007: 1989, 6720:1991
Lonsuitant Name 0 SADIPLING METHO! B85 1581
[Customer 1 L AE s Cement ComcnlEyy 350 %G - LIFC
ject Mame oy peadl AN STRUCTURE TYF1 I
TE OF CASTING F-AHEIHH SPECIAYE STRANGTH 154 Ko’
IFIJIJHED ;Eg'_thm_rgrtn m* ket ol oty
SLAMP 14 Can Sialign 3EE+320 1n 358+360
TARGET SLUME 16 Cm FE OF CURING Sub ip water
|
mlJn Age ol | Average |Welght( Density | Failore [ Camp. AVEFDRE
Po. Of ate of Ted]  Test |Dimenaien Load ( | Stezngth
{ Days) { (mm) L m Kglsm? em’
1 (=04 [ L 244 (17
] §-Sep-23 1% 150 BI07 | 2.4 448
1544 BT 240 (3]

TFesied By 3
I Rhd-Eghman

Remarka: Spoeified Leadlng Fae Bange-
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ELLHLI'I'_‘T" COMTROL LAE.

DETERMINATICN OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Lest Standurd BS 1881 - Part 116:1983AMID 60A7:1983, 6720:1991

94MPLING METRO B5 1581

Consoliani Name !
Cuslomer fhd g A8 5 Cement Content/Ty 350 KG-OPC
 Project Npme 5 Ll fd SFRUCTURE TYP ot vahad Jaye Wt
DAYE OF CASTING B-Aug-2623 SPECIFIED STRENC 150 Kg/Cn’
POURED QUANTITY m* iy el ey
CONCRETE SLUMP 1& Cm Shkisn SEE+ B0 to J5E+ M)
[TARGET SLUNMT 14 Cm [TYPEOF CURING Sab in water
IJ Apeof | Aversge |Welght ( [Deasity | Failure | Comp. [ Averuge
o, OF cub Date ol Test] Tesi | Dinsension ( Load | | Strepgth
(Days) | (mm) L P lumy | k| Egenws | pjem’
1 150 A2 238 151 254
2 35-Ang-13 7 150 (FiT 241 £39 144 248
3 150 3059 240 546 4T

ThE1: Pﬂt11lmﬂinmmﬂw ummﬂmm
ity Doy e aLory O T e THARE
Note ; T incicaies tenslle crecking

Tested By ; Q{!tngjluur*-_ . f
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RUALITY COMTROL LAE.

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Swndard BS 1888 - Pact 116:1983AMD §097; 1955, 6720:1991

i
Consuliant Name b ISAMPLING METHO! BS 1881
EEustan o A R Camen? ContedlfTy] 350 K « QOPC
ect Mame oyt Al STRUCTURE TYPE  _oflpfad s i A
TE OF CASTING B-Aup-2023 {SPECIGED STRENGTH 150 Kgiem’
|rouese ey N == o Ay
NCRETE SLUMP 16 Cm Stalbom J58+ 60 1o 35+ HH
TARCET SLUMP 16 Cm [TYME OF DURING Sub i water E
"L Agen? | Averuge |Weight ¢ Comp. | Average
0. OF cubflate of Test JDimwemsivon Strenpth
r (Days) | jmmi 0] g Egremt | ki’
1 150 El124 230
2 I Sep-22 25 140 5117 pt ] 2E7
254

VAR

T

_r.._ !

Reemrta: - Spcifad Loding e R = $4KN/G 10 9.0 KN/S o1 (68K /g !
| I Y RN
Tested By : :l;HE: Eugineen l‘ sy HARE :
Abd-Flrabman _ Hﬂhmﬂuﬂ Euhfﬂl' ='|L .
'.";_'-. !'-":' -‘i. *I E"-\.['h:i-. f
£
|
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GUAT L caMTROL LAE.

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBLES
Test Standard S LASE - Part B6:1983AMD 6N27:1953, 6720:1991

;Ennsul'lnnt Name SAMFLING METHO BS 1881 l
Cuslamer oy gy 48 05 Cemenl ConteatyTy 350 KG-0°C
| Project Name 3 Al R STRUCELRE TYP il el e i
|DATE ©F CASTING B-Aug-2023 SPECTFIED STRENC 2150 KgCm” |
[POURED QUANTITY m® iy T
[CONCRETE SLUMP . 16 Cm Station ARE+AGH 1o 3BB+ 500
TARGET SLAME 16 Cm [TYPE OFCUEING Sulr o waler
o Ageof | Average | Welght( {Densily | Fallure | Comp. | Average l
o, OF cubd Date of Teyt] Test |Dimengion { Load | ] Stoength
- (Davs) | Gy | © Jugmy | kN | Kgem? | kgom’
1 150 B2 1.4 55E 253
) 15-Aup.23 7 150 sy 241 2 244 144
3 150 S089 240 43 248

e 'k
Bemmrks :  Specified Loading Rais FH]F 4 SkMUE 1o 'J'HL@‘_.'E;E__[F‘“ }‘)’{ M“L.

-
-

FEested By - T.I Engm:er -_"::5.1
Abd-Elrahman Hahrqnud aﬂhh’f
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FUALITY CONTREL LAE.

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUEES
Test Standord BS 1381 - Pari 116:1983AMD 6097: 1984, £720:1991

Cussnitant Meme 0 [SAMPLING METHOI BS (582
Cogfomer : ikt Lt 055 |Cement ContentTyp 350 K - OFC |
Projece Name gl AN [STRUCTURE TYPE  ooft! wiad dpue b i
DATE OF CASTING B-Aug-2023 [srECIFIED STRENGTH 250 Kp/om”
o iy w iy PIITEY
ESLUMF 16 Cm Statfon JER+AG0 bo HaE+H
TARCET SLIP 16 Cm  [ryeE aF CLURING Sub In water
Age of | Average FWelpht ( | Dersfly | Failore | Comp AYErage ]
ko, OfrabdDate af Fesy Taxt  |Dimension| Laad { | Streagth
(Dags} | b | wp | kgl BN | Kgemd §  keem®
i 550 3124 2.41 7T 252
2 5Sep-1d | 18 13 Bio? | 240 [&T] 12 L
3 150 E097 2Al 28 284

Remarks :  Specified [oading Rate R.B.Ilﬂl:r 4,5KM/S 1o 5.0 m.rs_ai[ﬁ mﬁg

}38

\"““

Tested By ; M: H.ngmeef& ; -.“‘ @'{:ﬁamﬂn i
Abe-Elrzhmen . Hehmotd sl f;%@;ﬁ
I-J:J'l— e 3 -.-;-___-._'-i == !
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GUALTY CONTROL LAR.
DETERMINATION OF COMPRIOSSIVE STRENGTH OF CONCRETLE CUEBES
Text Standacd B5 153F - Part 130: T3 AN G007: 1989, 6T20:1921 i
Consuliant Name |SAMFLING METIIO BS LE
JCuztomer : oAl a4 S |Cement Cantent/ Ty, 350 KG-OMC
Project Nage : Ak STRUCTURE TYP. il wta® Jas il
TE OF CASTING 3-Ang-2623 EFECIFIED ETRENG 250 Kg'Cr'’
|mwu:u QUANTITY m’ Sy TR
CONCRETE SLUBHR i6 Cm Siation 3ER+300 3 3RE-H14D
TARGET SLURMT 16 Cm  |TYIE OF CURING Sub En water
lJ Ageof | Aversgr |'Welaht( |Denséty | Faillere | Comp. | Average
0, DT cuby Date of Test] Teat | Hoeusbon [ | Lboad | | Strength
(Davs) | omi 1. | @0 Jupmt ) KN) ] Kpon® | hpon’
1 I g4l 35 3l F=];
2 M-Aug-I3 7 LST §119 241 | S48 149 158 I
3 138 BOAe 140 554 251

Remarks :

Tested By :
Abd-Elrahman

Sperified Losting Rale K

Forr el apesecrraens, snd
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r s SKAUS 1 9.0 KNIS ar (6.BKNS)

L
-

=

TR T S




i AL Galy S
5 ALal

RUALITY CONTROL LAB.

DETERMINATION OF COMPRESSIVE STRENGTI OF CONCRETE CUBES

i Test Standard BS (8571 - Part 11621083 AMD 6097 [980, 6T 1941
Cozaultant Name 0 CAMPLING METIEC] IS 1331
[Custamer - oLy e s Cempot ConteotTyp 350 KG - DPFC
Froject Name doealt AN STRUCTURE TYPE ¥l pipddp.il. A
[oAtE OF CASTING FAug-2033 SPECIFIED STRENGEH : 350 o
Pm QUANTTTY m’ AL e
ONCKETE SLUME 3 i& Cm Siation ISEAHH to 3581940
§TARCIT SLUMP ; 15 €l [TVPE OF CURIRG Suh En water
|
J Ageof | Aversge | Wekght{ |Dengity | Fuilure | Comp. Avermpe
Mo 0 cubdDate of Tes]  Test  |Dimemsion| Losd { | Strenpdh
(Days) }gmey L] _g) | (hgm] 3N) | Keoost | kgfem
1 158 214 141 541 ryh |
> |31-Aeg23] 28 ] 3107 7,40 % 393 289
3 150 B0%T 240 &17 Fia)

Tested By :
Abd-Elrahman
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RUALITY CONTROL LAB,

PETERMINATION OF COMPRESSIVE SITRENGTE OF CONCRLETE (CUBLS
TFost Standard BS 1351 ~ Pape 11610034 MD 6507 2080, 67241}

Copsuliapt Name SAMPLING METOO BS 151 |
ugtamer : caln g a4 b Cement Contextf Ty, 35 KA - OFC
Froject Name ; e JEN STRUCTURE TYP,  df olsd Jeu 0
ATE QF CASTING 3-Aug-2023 SPECTFIED 5TRENG 250 Kpcn’
Irﬂunﬂn CUANTITY pa ot e sy
CONCRETE SLITME 16 Cem Sialion J83+00% to 351540
ARCET SLUMP 16 Cm |TYIE OF CURING Sub In warer l
* Ageaf | Aversge ['Weight{ |Denslly | Fallore | Csmp. | Avernge
0, O cubd Date of Tast] Test Dimearban | Load [ | Strengih
(Daysi f iomp L | o) Jepmn ) why | Kglom® | kasem’
1 158 S042 238 351 L
2 10-Aug-23 7 150 5119 141 549 149 149
3 150 2049 740 548 345

e T T Ty P R S PP )

o i
|Remarks:  Specificd Losading Rate M{fgﬂ'r- »I.Siﬂ"ﬁm 0.0 Hﬂﬂ #EE-BEHFS} il % é
- o i
1_":‘*

Motp ; T lndicates tensfe cracking _ ohSLL gy
; *,‘:f.fw

-

‘Fested By : Q C Emgin,tﬂr o
Abd-Elrghman
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CUAALITY CONTROL LAE, |

DETERMINATION OF COMPRESSIVE STRENGTIE OF COMNCRETE CURES
Test Standard BS 186F - Pare 1161 283A M D G007 F98%, 6T720: 1901

oiiulnl Name [ SAMFLIKG METIHOI IR 1EZI
ustomer : arly g 355 Cement Conteat/Typ 350 K& - OFC
Froject Name Lapud alli STRUCTURE TYPE ool a2 i
SPATE OF CASTING FAug-2023 SPECIFIKD STRENGTH : 230 Keg'm'
frovesn ouaNTITY o cllozyt ol Rty '
CONCRETESLAMF 3 16 Cm Sluliva BI04 10 IBE+340 |
TARGET SLUME 16 Cm  {1YPe oF CURDRG : Sub ia water
| Ageof § Aversge |Welght { (Deodty | Failore | Comp, Average
l’in. (H rubqDaic of Teal] Tet  [Dinensios| Liaad { | Sirength
(Duys) | gwany L] 2 (hpimty]  WN} | EKpiem? :
1 1584 11l 1.41 630 130
It-Aug-13 28 1540 R187 1.40 Gl 293 189

z
I 3 140 87 240 G523 283

RLher i ey 1 H = ral ol i e olfascs it B
B8 :Part 414 In tha s ripseha e

eoaml N, 3 -
T ———
’i 1 -

Renarks :  Specified Londing Pifle Range b SkBYS 0950 K13 or (6.5kM08) 7

-

Tested By : ot Q. Eagibicr: -
L i ) i
it | Mo iy,
Fogha dhiaaa s ety . !
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MLlW COMTROL LAR.

NETERMINATION QF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1851 - Part 116:1983AMD 007 19R0, §T20;199]1
[Consoltant Name |SAMPLING METHO B8 1881
[Customer oLy pp st 48 5 Cement ContentyTy 350  KG. gpe
Froject Name : fop el _jlad STRUCTURE TVP 8 w3 e b i
[DATE OF CASTING 29-May-2023 SPECIFTED STRENC 25D Kg/Crw’
[POURED QUANTITY m’ iy ol iy, l
CRETE SLAMP 16 Cm Siathon 382+ 110 (o 353+ 160
ARGET SLUMP 5 Ca  |TYPE OF CLIRING Seh in waier
t 4 Ageof | Average [Welpht( Dhengity | Fallure | Comp, Averme
0. OF cub Dace of Test] Test | Demensios t Losd 1 | Strength
(Dgpad | fomil | o Vo) [ o) | gptom: kg/em’
1 151 B} 238 $43 48
F! 5-Jen-33 7 5] 119 241 [T1] 153 245
3 150 S0BY I 240 [ 37 241

Hred ¥ O hngneat T |
At Elrtimen - Mabméud soplis 2
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GUALITY CONTROL LAB.

DETERMINA TTON OF COMPRESSIVE STRENGTH OF COMCRETE CUBES
Tesl Standard BS 1831 - Part 116:1983AMD 6097:1989, 6720:1991

Consuttant Neme (1] SAMPLING METHO! ES 1881
[Customer ol gt A 8 [Cement CondanlfTy] 350 KG - QP
Fm Naant foipealt jLink STRUCTURE TYPE ot el Qg 2 i
DATE OF CASTING 29-May-2023 [erEcTRED sTRENGTR 250 Kgiem'
|rm:nzn QUANTITY m’ Ayl i Aoy
RETE SLUMF 16 Cm Slallen 1385+100 to 35+ 160
TARGET SLUME 16 Tm  |[TVPE OF CURING Eub kn water
,,tJ]] Agenof | Aversge {Weight ( {Density | Fallore Comp. Average
o OF gie of Tesd Text JDimeusen Losd | | Sicength
t_.r_ﬂ!h- si | oy 2.0 g | (deimd)] KN) 14 kgem
1 153 BL2d Ll b8 189
X 26-Jun-13 b1 150 Ell_!_ 140 [ -] 151 I
3 15 BT Ldb [ 194

Abd-Elrahman ;" 'Mehmbud-aghy FI
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| RUALITY CONTROL LAR.

e P —————— T ——— —
DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CLBES
Test Standard TS 1561 - Pary 116:1983AMI} 60R7:1989, 67.26:1991

Consultant Name H SAMPING METHO ES 1881
[Costomer g pe i AL S ICement Coatert/Fy 350  KC.DBPC
Project Name : ol peall AbR) STRUCTURE TYP el oils? Juw Ui
[CATE OF CASTING 29-May-2023 SPECIFIED STRENC 250 KgCm®
URED QUANTITY m' o il Ay
SLUMP 16 Cm Stofian 388+ LO0 to 38+1K0
TARGET SLUMP 1e Cm [TYPEOF CLRING Soh ia waler I
- ntJ Ageof | Awerage | Weight { |Density § Failure { Comp. | Aversge
o, (H Dale of Tagt] Test [rriartinn { Load { { Stresgth
(Days} ! msm € ] o {gwt | w0 | Keom? | wgiom’
[ 150 B2 108 44 246
1 5-Jun-23 7 150 RIT9 2.4 551 FLT Zdk
3 150 BDE4 140 535 4
Unmabistactory l

Tested H}l H : :3&’[}' i : I.: ) )
" «. Mahmoud sobfiy & 5
Med-Edrahman qujés LEXE
R «..'-!.. ; i
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QUALITY CONTROL LAS.
DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1857 - Part H6:198IAMID 6097:1989, £720:1991 |
Censuliant Name 0 SAMPLING METHOI EBS ESRI
[Cusinmer 3 LY A ek Cement Coatent/Typ 350 KG- OPrC
ject Name L pll STRUCTURE TYPE sl i dps i
TE OF CASTING 9-Mav.20:23 |sECINED STRENGTH 250 K/’
QLANTITY m’ il i Ay 1
WCRETE $1AB4F 16 Cm Station JBE+ 100 to I8k 160
ARGET SLUMP 16 Cm [TYPeEGF CUbING Suk In weier
|
tJD‘ J Age of | Aweeage {Weiaht [ [Denslty | Failuee | Comp. Average
a. Of enbyThie of T Tesl  [Menenslon Lond [ | Strength
(Days) Jimm L) @ | {dgimhf KN | Kejem® )| lgjom’
1 150 | 8128 | Ll 642 191 ¥
1 25-Jun-23 bt} 150 8107 140 53R 188 m
K| 150 $oe7 140 &Y 193

Kemsarks :  Specified Eoading Rate Range # 4,555 o 9.0 kNS o {5.85kM5}

..... : s ey
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Abd-Eirehman " Mstimaud sob, £::.

D re'




"

iy
[ Blaciric Exprass Trein
el it | (1¥"15*15 om
Lowultant IVSTRA
Cintbuiaieit SPECTRINA
ORI
b g
Covirmcior ks piaa B
Oumcrigeion of [
ot S0 Ly L g R
Seation SR{EEE 004 to [SRE+150)
Am | Dot Wepapliiy
Culin Bin  Cacting Bate 'l-ﬁ'ﬁ-H Ty Whaighwe ke amdom3) Rl g i—ﬂiwl Mg
. &30 1459 | 753m0 338
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RAALITY CONTROL LAE.

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CLURFS
Test Standurd BS 1861 - Poset IIE:IEEHAMH ﬁﬂ!l‘?:]!-.lﬂ_!-l, G723 100

(Consuitact Name  ; SAMPLING METRAQ BS 1881
{Customer TSR Cement CoateatTy 350 K - OPC
| Praject Nome ; Ao putt yLlakly STRUCTURE TYP ol gl s ik
ATE OF CASTING 25-May-2023 SPECIFIED STRENC 250 Oy
POURER QUANTITY m’ Al il
NCRETE SLUMF T Cm Saillia IRE+040 20 355+ 1 00
Eumrr SLEMP 15 Cm [TYPE OF CURING Suk in water
|
IJ Ageaf | Avcrage | Weight { [Density | FaHure | Comp. | Average
9. Of cubs Date of Test] Tegt | Dimension [ Load { | Strength
(Daye) | (ot L gl bt} kN) Kgicm® | by vm’
i i 50 3041 2.38 533 242
2 4-Jun-13 T 150 319 | 1a1 539 244 145
3 150 2059 2.40 [T 148

DRy eyt (b cEryied s dn aoeorad i

: Fel- -1+ i B~ NIRRT faren pOeCr e i

Tested By :
Abd-Etrahman

IGETFEN T4 00t 30 FRoeRSd Sorckion for et specimens gne
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RUALITY COMTROL LAE.

NETERMINATION OF COMPHRESSIVE STRENGTIH OF CONCRETE CLEES
Test Standard BS 1851 - Part LL6: 1983AD 6097:1983, 6720:1991

Tested By ;
Abd-Hrahman

Consultant Name L SAMPLING METHOI ES 1381
[Customer L e AL [Cemant Comtent/Tyy 350 KG-0OrC
pProject Name el s ETRUCTURE TYPE sl ol Ly a0
{DATE OF CASTING I18-Mry-2023 JarsCiHED STRERGTH 250 Kgicm'
lroureD gtianetry =’ e sk Tialy
fconceETE SLuMC 1% Far Slabion 358+040 10 388+ 100
TARGET SLLME 15 Cm [IVeE OF CURNG 5wk in water
bllh TJ Ageof [ Averape | Welght { |Pensity | Fallore | Comp. Averape
. Dl cw le of Test  |Timcozion| Load ( | Htrength
(Days) | om 1] g | Clgmbl kN | Refend | kevew”
1 50 ii4 141 643 291
25 Jun-13 1% 150 £147 140 556 297 150
3 150 3007 240 17 T%0
\ngaiigfectory
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BUALITY CONTROL L AT,

’ Test Standard BS 1581 - Parl 116:1983AMN 6097 1949, £720:1991
$Consolipnt Name  : SAMPLING METHO BS 1351
$Customer Fhg Lt A5 s Comest Comieat'Ty 350 KG.-OPC
 Prafect Name z tiod Al STRUCTURE TYP ot Lo it
IPATE OF CASTING 28-May-2023 SPECIFIED $TRENC 250 Xgtm® |
POURED QUANTITY n’ iy oad Aty
CONCRETE SLUMP 18 Cm Station IBE+040 Lo IZ5+10E
TARGET SLUMF 1E Cm |TYPE OF CURING Sab In waier J
: Apeol | Aversge | Weight ( |Denglty | Fuilore | Comp. | Average i
Mo 0 cubd Dute of Test] Test | Dimeasion { Eaad | | Streogth
(Davs) | mm e | @ fugmid kN ) Kgem: ! kg
1 15 §100 240 x50 249
2 £-Jun-13 7 150 8174 142 571 159 251
3 ] 150 5142 241 348 248

—
[P e
; 1
JRemaria :  Spevified Lesding Rals Ra % 1o 0.0 kNS or (6.41N2} o A VR e
E s TN L
Tested By ; | HQéEdgmenri s | Codgan
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GALALITY COMNTROL LAR.

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBLES
Test Standard BS 1881 - Part T16:1983AMD 0697:1982, 57201941

Fonsultan: Naxe 0 SAMPLING METRO! BS 1881
ustmer ] wlgpoaids Cement Coat=atfTy; 351 KG - OFC
ot Mame i STRUCTURE TYPE ool oidpd g 0 i
DATE OF CASTING 28-May-2023 £ STREMGTH 150 Kp/em®
RED QUANTITY m’ il e
CTE SLUMP 16 Cm Statien JBR+ 40 to IEE+ 104
[TARGET SLiMMF 16 Cm  |T¥FEOF CURING Sub o waber
|
I Ageof ] Avecage [Welsht { |Density | Falluce | Comip. Averags
o OFf cu teofTes] Test [Dimcosion Lond { | Strength
(Dey) o o] @ | (ke 3 | Kejems |
1 IEI B2 il {74 n
3 2% Jun-23 1% 150 BIRT 242 E60 pL T
3

Tested By :
Abd- Elrahman
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RUALITY CONTROL LAB.

M
DETERMINATION Ol COMPRESS] VE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part LT6: 19E3AMIF 6097:1989, 67.20:19%1

Consulthnd Name 3 SAMPLING METHO B5 1581
ushater LEh3 g b AS Cemeel Contept/Ty 350 EG-0rC
t Nomie : el _ilkh [STRUCTURE TYP __ rsffiwde dndiee
DATE OF CASTING 25-May-2023 |srECIFIED STRERC 350 Kg/Cor’
POURED QUANTITY w’ ALy ol ALy
‘c:cmmm SLUMP 16 Cu Sixtion 308+800 to INE+140
ARGET SLIMF 16 Cm _ [TYPE OF CURING Bub In weier
|
L Apeof | Aversge | Weighl ( {Density | Failore | Cemp. Average
o. (M caby Dule of Test] Tesl | Bimcosion { Load [ | Streagth
Dy | Gt | 0 I L T
] 150 B4 | 238 554 251
1-Jun-23 7 1£0 8119 | 1.df 558 251 245
3 150 BAS 140 518 244

Rewprig =
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Tesled By :
Abd-Elrabmsan
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! DETERMINATION OF COMPRESSIVE STRENGTH OF CONCHRETE CUBES
Test Standard BS 1831 - Part L16:19E3AMD &097:198%, §720: 1991
Consultant Name 0 [SAMPLING METHOI E5 153)
[Customer il pa A8 Cemert ContentTyp 358 BG - OMC
Pruject Name o vadl Mlsih STRUCTURE TYPE ¥ vl dgaii i |
[oa’tE OF CABTING 25-May-2(23 S PECIVIED STRENGTE 250 Kgo® |
[POURED QUANTITY m’ T TR
jcONCRETE SLUME 16 Cm _Station R+ to J53-+ 040
TARGET SLENAP 1] Cm [TYFE QF CURING Sulbr o water
Agu ur Aversge |Weight ( [Pensity | Failore | Comp. | Average
Mo OF cubiDale of T Dimenson] Load ( | Socogth
fDaj'l J g 1] ) (gl KN | Egiom® | bgiem®
1 150 an4 2.41 L] 204
2 |22-Tun23| 28 150 | 8197 | 24t _| &« 193 293
E] 150 8097 240 &1 2p5 -

Speaifled Loading Hav= Range = 4. SkN.'ﬁ @ 6.4 k;jﬁ,n:,:ﬁ BEN/SY

.__I—r!—'"_

Remarks

Tested By : Qr'EEﬂaiﬂfﬂ“L E: 1
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RUALITY CONTROL LAB.

Test Siandard BS 1391 - Part 1561983 AMD §007:1989, 67201991

PETERMINA TION OF COMFERSRIVE STRENGTH OF CONCRE TE CORES '
!

Consultast Name SAMPLING METHO ES LESL
[Customer ; gty a0 Cement Contentfly] 350 KG-opC|
Project Name 2 oy ETRUCTURE THP .~ wdydl [y Lk l
TE OF CASTING 16-May-2023 SPECIFIED STEENG ~ 25E Xp/Cw’
FOURED QUANTITY w sl _nid Tty
|CGNCRETE SLUMF ik i Stulion FRR4I40 £a IZBHIN0
TARGEY SLUMF 1% Cm [IYPE OF CTRING Snb in water
Ape of Aversge | Weight{ | Denssiy { ¥ailore | Comp. Average
o. Ofrobyd Date of Test] Teat | Iimendion [ Load [ | Soenpth
(Days) | (om) 5 £ erm) | BN | Kelem? m’
I 1) 02 2238 oz 253
Z 23 Miny-13 T 150 g XAl S50 49 152
3| 150 g0g0 | L40 557 762

Teated By 1
Abd-Frehman
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RILANAE & M M-S,
RUALITY COMTROL LAE.
DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUEES
Tent Standerd BS 1881 - Prrt 115: 1933AMD 69971980, §720:1991
onsnltant Name L] SAMBMING METH BS 158)
ustomier : T Cement ContentTyp  ¥50 EG - OFC
rivject Neme foipead il STRUCTURE TYPE ol pllua |
TE OF CASTENG 16-Muy-2023 [FPECTFIED STRENGTH - 230 Kgfem!
D QUANTITY o’ ERY g ity
ELIMTP 1 16 Cm Starlon IRE+HA 40 ISE4050
ARGET SLTMP 16 Cm |[TYPEOF CIRING I Sob n wajer
Ageaf | Averapr | Weight{ {Devsity | Fablure | Comp. Awcragn
o TH cubdDate of Fea] Test §Dimensian Lawd { | Sheogth
{Daysy | mep ] gy | (kgnd)] N ) Kprew® P okefom’ §
1 190 £124 7,41 633 287
2 13-Jun-13 18 L5D 2107 2,40 &85 297 ]
3 150 2097 2,40 538 289

DES OF EALLITNE aX PER BS 18R] * Part 115 1 1983

Uni=akisfactony

Tented By =
Abd-Elrahmen
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Aol olad] Re b 1 Jglay 389+000 o501 JI 3BB+000 pSU1 o Ablucall [pralall - oyl g pliad) 1A nudl

(s 2.00-) wapesiia 5o e 50 (36 dat o) dapendll] S plichlanly Joklilly Silissl gl Syl il [ oy ol ienS lally 11-3) kg il o3
Ap ) gpem gl Al gt Sleale Ly [ 3615 o0 9 Wy Jased ) BSg  AY il JS)  ppttil] d poiall JLad poe 25 58 2 iy
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Dl ¢ all iigal] Cilaslaia (ilflly 3 pbald dalalt Aagh ilionlgay delipall Jawstd Uiake AMattin mpaimes Ly Bolafinall dedsnill i2ile gomylly Ao B gl
5 2 A o Janll gl Jiy il iy Snplhihy Sliag 3 as ey el leadill g1 B3l R0 S 1.5 ByMle spldsd piy (52 o JAUI

18/12/2023 feuy Aimgliall B pabyi ) jash

idaailly 3l iy dusgandl Cildygilly delall oV sliall (gly s 450 1 Jaiid

() ol g gl "
| .
SN el 3 lona gl J - & oo oy
326.00 3.26 100 3BE+400 | 3SB+300 | 28/11/2022 IR-5{22)
317.00 3.a7 100 I8E+500 3B8+400 | 29/11/2022 IR-5(23)
364.80 6.08 60 3884700 | 3BB+640 | 30/11/2022 IR-5({24)
443.80 317 140 388+640 | 3EB8+500 | 30/11/2022 IR-5(25)
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